Y —

PARTS LIST
IN—Y) X

LSWN-8BLV-3

all

SEIKO SEWING MACHINE CO., LTD.







EP/Y

CONTENTS

Page
ﬁ*&\ %*& ........................................................ 1’ 2
FACE PLATE, ARM COVER (REAR)
i*}i ................................................................. 3’ 4
ARM TOP COVER
E*ZR J:EHL j"_I)_ .................................................. 5 6
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY
?Eﬁi*ﬁ\ ;P#ﬁi*g ...................................................... 7,8
PRESSER BAR, VIBRATING PRESSER BAR
ﬁﬂ‘%:t{a\ E%ﬁn\yp .................................................. 9' 10
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
j(%,?ﬁ*i#%l?"')‘/? .................................................. 11,12
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING
Tiﬂ]\ ‘F/\‘)bhj’-l)-\ JEUjJ.L\ ........................................ 13, 14
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC
ﬁ-H:}is EYt+E. EYER, INA T — e 15, 16
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT, BINDER
INYOLIN— EUTABTHERE e 17.18
FEED REVERSE LEVER, FEED REGULATING MECHANISM
b\gsi-él\\ 75\35 ........................................................ 197 20
HOOK SADDLE, HOOK
Eﬁj;*}i ........................................................ 21,22
TENSION BRACKET
lfliﬁl.g. ................................................................. 237 24
LUBRICATION
;{&5‘%:5 ................................................................. 25, 26
BOBBIN WINDER
1:]-@&1 ................................................................. 27, 28
ACCESSORIES 1
1;]-]%%2 ................................................................. 29. 30

ACCESSORIES 2




H R AR

FACE PLATE, ARM COVER (REAR)




HE R, Rk
FACE PLATE, ARM COVER (REAR)

BRBES |EH

No. A % DESCRIPTION
PARTS No.| QTY

1 [40102 1 |@Eik FACE PLATE

2 (15037 1 | @R/ AR FACE PLATE SPRING

3 15039 2 |ER/AARIEHRL SCREW 1/8X44 L=35

4 (15036 1 | ERIEE HINGE

5 [15039 3 | EMRIREFLOHRL SCREW 1/8X44 1=35

6 |15039 3 |ERLEHHL SCREW 1/8X44 L=35

7 40106 1 [ E4x (EHRMED ARM COVER (REAR) (SMALL)

8 8040 4 | ER (EHRMAD) LE&HAL SCREW 9/64X40 L=8

9 40105 1| ER(T—U4D ARM COVER (REAR) (LARGE)

10 (15037 1| ER(T—VAED AR ARM COVER (REAR) (LARGE) SPRING

11 [15039 2 [EWR(T—=UED N\RLEHRL SCREW 1/8X44 L=35

12 |15036 1| EWR(T—UAED) TS HINGE

13 (15039 3 |ER(T—VANEFLHAL SCREW 1/8X44 L=3.5

14 (15039 3 [ER(T—UAD DAL SCREW 1/8X44 L=3.5

15 (40104 1T [EHwRS—FyFD GASKET

16 (30066 11 | EfRiEsHAL SCREW M5X0.8 L=12

23 |11004 1 |REAEHEEY OIL REGULATOR

24 115086 1 B R AR OIL CONTROL SPRING

25 |10597 1 [HERAEHLYLESHRL SCREW 1/8X40 L=3.3

26 |8040 1 R RAARLEDHRL SCREW 9/64X40 L=8

27 |11142 1 [mEBFEERARLESHRLTYIy— | WASHER

28 40118 2 |7—LILiE (1%20) RUBBER

29 40118 2 |7—LdL¥ (#%20) RUBBER

30 |30046 1 | 7—RRLEHRLC EARTH WIRE SCREW M4X0.7 L=4

31 |40266 1 |7—LZEH/IN— ARM SIDE COVER (REAR)

32 |37509 2 |7—LEAN—1EHRL SCREW M5X0.8 L=6




£

ARM TOP COVER




£

ARM TOP COVER

NeES |BH

No. A £ DESCRIPTION
PARTS No.| QTY

1 | 40103 1 | ¥R ARM TOP COVER

2 | 11007 1 | HEDEEE OIL LEVEL INDICATOR

3 | 15058 1 | $ABERTER OIL REGULATING STUD

4 | 15059 1| #8imERT R D) OIL REGULATING STUD SPRING

5 | 15057 1| #6EERRSY 1V OIL REGULATING DIAL

6 | 15061 1 | #RiBERE Y PIN

7 | 8009 1| HHERA 1Vl SCREW 15/64X28 L=75

8 | 11006 1 | EfRARE ARM TOP COVER THREAD GUIDE

9 |[13076-02| 1 | EiR{L#EF Uk NUT

10 | 40118 1 | BRI LI ($F20) RUBBER CAP

11 | 40119 4 | EfRTLEE (£9) RUBBER CAP

12 | 40123 1 XFEH/IN— THREAD TAKE-UP LEVER COVER

13 | 27174 1 XKEAN—ILEDHRL SCREW M4X0.7 L=10

14 | 31208 1 XKEFEAN—LEOHR LCLEE SPRING WASHER

15 | 10682 1 mRET (k) THREAD GUIDE (UPPER)

16 | 19510 1 mARENT(E) lEHRLC SCREW 9/64X40 L=6.5

17 | 10759-A 1 m&R#E T (F) THREAD GUIDE (LOWER)

18 | 10760 1 mAET(F) Zz)L b FELT

19 [ 19510 1 m&ARET(F) EHRLC SCREW 9/64X40 L=6.5

20 | 15038 1 LRI Ltz RUBBER CAP

21 | 40118 1 iR 3 Ltz (2 0) RUBBER CAP




XiE, L&y, T—1)—
THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY




XFE, L8, T—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

HeES | BH
No. &R £ DESCRIPTION
PARTS No.| QTY
1 15209 1 | L&A ARM SHAFT
2 |11042 1| BB OIL WICK
3 110506 1 | E&iAs1EoH1al OIL STOP SCREW 7.85X20 L=6
4 (19414 1 | 9529F—33ay HiA CRANK MOTION CAM
5 [19415-A | 1 |fEEROHAL POSITION SCREW 1/4X28 L=20
6 |[19416 1 | 1E&HRL SET SCREW  1/4X28 L=14
7 19417 1 | ##EOSIE 1IEDRL(R) SET SCREW (LONG) 1/4X28 L=65
8 |[19418 1 | #EOS9E 1R (5F) SET SCREW (SHORT) 1/4X28 L=45
9 |34105C 1 | XFE(HE) THREAD TAKE-UP LEVER COMP.
10 [34105 1 | X#F THREAD TAKE-UP LEVER
11 [15026 1 | RFEE THREAD TAKE-UP LEVER DRIVING STUD
12 15013 1 | XFEEY THREAD TAKE-UP LEVER HINGE STUD
13 110528 1 |&#&Eso520 NEEDLE BAR CONNECTING LINK
14 (10523 1 |#tEso509EY NEEDLE BAR CONNECTING LINK STUD
15 110728 1 | X8 EhS OIL WICK
16 11042 1 | XEE VRS OIL WICK
17 110726 1 |#tES S0 BVl OIL WICK
18 | 15038 1 |3l RUBBER OIL STOPPER
19 (25179 1 | XREE EHRL SET SCREW 17/64X32 L=9
20 (18006 1 | E&A%2)L (R ARM SHAFT BUSHING (FRONT)
21 110725 2 | E#ARIL (RBI) ZzIL b OIL FELT
22 (10563 1 |E8A%2)L (FI) Ty +v— |[WASHER
23 (19417 1 | E&8A4%2)L (FI) EHHRLC SET SCREW 1/4X28 L=6.5
24 (10551 1 | XEHBZT THREAD TAKE-UP LEVER OIL GUARD
25 (3052 1 | XEBAZTLEDHRRL SCREW 9/64X40 L=4.5
26 (19427 1 |[PRZETHLA LIFTING ECCENTRIC (ECC. 4.0)
27 (19508 2 | ZETHLIESHRL SET SCREW 1/4X40 L=5.5
28 [10772C 1 | EZEFEDO Y F ($) LIFTING ECCENTRIGC CONNEGCTION COMP.
30 (10773 1 |E&EEDy F=—FK)LA71) 245 | NEEDLE BEARING
31 111879 1 |2 ETHhLDS— LIFTING ECCENTRIC COLLAR
32 (10573 2 |HMZETHLAS—1EHH L | SET SCREW 7/32X32  L=11
33 [10569 1T [RLcT—Y ARM SHAFT CONNECTING BELT PULLEY
34 110574 2 [ R eTF—yyoy BELT PULLEY SPRING FLANGE
35 [10571-G 1 IN)LET—=Y1EHRL SET SCREW 6.75X24 L[=20
36 (10570 1 IN)LET—YE>RLC POSITION SCREW 6.75X24 L=14.5
37 [10524-G 1 IN)LET—=)1EDHRL SET SCREW 6.75X24 L=6.5
38 [10621 1 | 24325 X)Lk ARM SHAFT CONNECTING BELT
39 (40130 1 | RE&EEHT— BOBBIN WINDER COLLAR
40 127171 2 |RE&ESTHT—1EHHBLE SET SCREW M5X0.8 L=10
41 110567 1 | E8@R7Y S ARM SHAFT BALL BEARING
42 (40133 1 | EBR7YTHS— ARM SHAFT BALL BEARING ADAPTER SLEEVE
43 (23637 2 | EEART7Y T HhS5—1kH4a L | SET SCREW 1/4X28 L=7.5
44 110568 1 | E&8R7YLH5 1) 45 (E4 L) | BALL BEARING RETAINING RING
45 (40134 1 | E8R7Y T8 —R ARM SHAFT BALL BEARING ADAPTER
46 (25170 1 | L&#RT7Y) 57— 1EHaa L | SET SCREW 17/64X32 L=20
47 [15162-A 1 | 7= MACHINE PULLEY
48 |[50404 1 | T—UERERDORL POSITION SCREW 15/64X28 L=19
49 |[50405 1 | 7—UwHHhl SET SCREW 15/64X28 L=19
50 (10577 1 | 7—U#HARL PULLEY ADJUSTING SCREW 6. 75X24 L=11
51 140920 1 | 2432599 —)L TIMING LABEL




WA, PHZ %
PRESSER BAR, VIBRATING PRESSER BAR

22 <

32

(R ST

A

35 < 37
36—




WA, PHZ %
PRESSER BAR, VIBRATING PRESSER BAR

NeES |BY
No. A £ DESCRIPTION
PARTS No.| QTY
1 |10540 1 |8z PRESSER BAR
2 [17609 1 | BABEA2IL(T) PRESSER BAR BUSHING (LOWER)
3 |25163 1 | BABAZIL(T) kHRL SET SCREW 17/64X32 L=11
4 (18478 1 [HZBEEA PRESSER BAR POSITION GUIDE BRACKET
5 (35999 1 [#HABEEALPRQLC SCREW M6X1 L=6
6 |36729 1 | ERH PRESSER BAR POSITION GUIDE
7 |15568 1 | ER#ELRL SCREW M6X1 L=8
10 |18479 1 | BAHBEE PRESSER BAR LIFTING BRACKET
11 19518 1 | BAEaEfHmonl PINCH SCREW 11/64X40 L=14
12 |10546-A | 1 |#ZERETIR TENSION RELEASE SLIDE
13 |10547 1 | BAEREETRIER TENSION RELEASE SLIDE SPRING
16 |40407 1 |z EIFL/N— PRESSER BAR LIFTER
17 |25164 1 |z EIFLN—FE>RlL HINGE SCREW 11/64X40
18 [11724 1 |9 Z (ZIED{T) LIFTING PRESSER FOOT
19 |10749 1 | HZ1EDHRL SCREW 3.4X36 L=10
20 | 10677 1 |z IEHRLTYS v— WASHER
21 (19470 1 | 74oH—H—F FINGER GUARD
22 |10558C 1 | <DFEYEL LIFTING BELL CRANK COMP.
23 |10558 1 |[<D=F LIFTING BELL CRANK
24 10557 1 | <DFEH (K) LIFTING BELL CRANK LINK
25 |10556 1 | <DFEH (/M) VIBRATING PRESSER BAR CONNECTING LINK
26 |15118 1 |IRWIEAE VIBRATING PRESSER BAR SLIDE BLOCK
27 |18480 1 [K<DOFiEHHRL LIFTING BELL CRANK SCREW 11/64X40 L=8
28 [10548-A | 1 |HAEHETHRERNILDIR P/B, LIFTING BRACKET GUIDE BLOCK
29 |15111 1 | BABHESERALEDOIREY POSITIONING PIN
30 | 19408 1 [HRAEREERALEDRIESOH L | SCREW 1/4X28 L=17.5
31 |34713 1 | FHZE VIBRATING PRESSER BAR
32 | 10554 1 | ERTIVY VIBRATING PRESSER BAR EXTENSION SPRING
33 |10553-A | 1 |HHZBEXTI T VIBRATING PRESSER BAR EXTENSION
34 | 15060 1 [PRzERLAL SCREW 5/16X24 L=16
35 |11725C 1 [z () VIBRATING PRESSER FOOT COMP.
36 [11725 1 |z VIBRATING PRESSER FOOT
37 | 10662 1 [z EHRL PINCH SCREW 5/32X40 L=6.5
38 |19425 1 |1k LIFTING ROCK SHAFT
39 |10514 2 |fEEHARIL LIFTING ROCK SHAFT BUSHING
40 (16709 1 [#EEE R SCREW 1/4X28
41 (10728 1 |#EE#HE R LB OIL WICK
42 (19516 1 |#EE@HE R CF Yk NUT 1/4X28
43 40107 1 | ETE#HELDFE LIFTING ECCENTRIC CONNECTING CRANK
44 (19420 1 | ETFEELZSEHORL PINCH SCREW 1/4X28 L=16
45 (10775 1 | EEHOYRERL HINGE SCREW 7/32X32
46 35118 1 | EEZEOYFERLT Y v— WASHER
47 10774 1 | L EHEOYR/AT LIFTING ECCENTRIC CONNECTION COLLAR
48 17114 1 | EEZEOYFERLCFVE NUT 7/32X32
49 |[37215 1 | L EHOYRFERRQCES WASHER




#HELte, EROvE
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION




fETa. EiEovk

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

BREBES |EH
No. o % DESCRIPTION
PARTS No.| QTY
1 [15110-A | 1 |[#t8ExE NEEDLE BAR ROCK FRAME
2 [11875 1 |&tELEEY HINGE STUD
3 25179 1 [#tELXEEVEHRL SET SCREW 17/64X32 L=9
4 (15117 1 | L ERNIER SLIDE BLOCK PLATE
5 18100 2 |#ELERNERLESRL SCREW 9/64X40 L=65
6 [15031 1 | #HELEHS OIL WICK
7 |34037 1 (45— NEEDLE BAR ROCK FRAME POSITION BRACKET
8 |15007 2 | M5 —ILiEHHl SCREW 9/64X40 L=10
9 [10728 1 | #ELEE RS OIL WICK
10 [16703 1 | &t NEEDLE BAR
11 |19426 1 | #HEfEE NEEDLE BAR CONNECTING STUD
12 [13365 1 | #tEREHEHl PINCH SCREW M4X0.7 L=9
13 [10726 1 | $HEREERS OIL WICK
14 15089 1 | #HiERBNT NEEDLE BAR THREAD GUIDE
15 [B140553 | 1 |#tikoHHl NEEDLE SET SCREW 1/8X40 L=4.5
16 [NO118 1 |8 DPX17 #18 NEEDLE DPX17 #18
17 |10578 1 [ E&EYE NEEDLE BAR ROCK FRAME ROCK SHAFT
18 [11876C 1 | EEYERZE () SLIDE BLOCK COMP.
19 |11877 1 | EEYERE SLIDE BLOCK
20 11876 1 | EREYEFEE RL SLIDE BLOCK STUD
21 [10581 1 | EZEYFEE RLIEHRLE SCREW 7/32X32 L=7
22 |34021 1 [EFEAYE ROCK SHAFT CRANK CONNECTION
23 |34022 2 |EfFEOyRAERLC ADJUSTING SCREW 9/64X40
24 110728 1 [ EEOYRRS OIL WICK
25 34020 1 | EHE ROCK SHAFT CRANK
26 10519 1 [EfE#EOHHLC PINCH SCREW 6.75X24 L=17.5
27 |34023 1 | E&HEOYE I ERL HINGE SCREW 9/32X28
28 |8105 1 [EEOVE N BT vk NUT 9/32X28
29 |15019 1 | EYVERESFE FEED ROCK SHAFT CRANK
30 |10754 1 | EYVERESFEHDORL PINCH SCREW 6.75X24 L=16
31 |34024 1 [EHEBAvE K EBEHRl HINGE SCREW 5/16X28
32 34026 1 | YR NAT FEED ROCK SHAFT CRANK PIPE
33 34025 1 |[EFEOYR K EBERLTyvy— WASHER
34 |50155 1 [EHEOvE X B Lyt NUT
35 |10778 1| OIL WICK
36 10779 1 [RSHAREY CLIP

10




KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

KB HZERTYLY

11



K5 IWABEXTYLY
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

BREBES |EH
No. o £ DESCRIPTION
PARTS No.| QTY
1 | 40907 1 | XB KNEE LIFTER LIFTING LEVER
2 | 25604 1 | KEE{tH e KNEE LIFTER LIFTING LEVER BRACKET
3 | 25605 1 | XKBLESHRL HINGE SCREW 1/4X28
4 | 13059 1 | Bl SPRING
5 | 25223 1 | Bl¥tatHHl SCREW 1/4X28
6 | 25675 1 [ &Y (Tvofh) CHAIN WITH HOOK
7 | 18649 1 | @Rl THUMB SCREW 1/2X28
8 | 25648 1 | @RCFHuk NUT 1/2X28
9 |18648-A | 1 |H|AHERT)LY PRESSER BAR SPRING

12




T, TRILNT—1)— FEYAL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

38

13



TE, TRILNT = —  EYhL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

HeES | BH
No. &R £ DESCRIPTION
PARTS No.| QTY
1 |34102-A 1 | T#h HOOK DRIVING SHAFT
2 |10950 1 | &A%/ (R HOOK DRIVING SHAFT BUSHING (FRONT)
3 |10571 1 | TEA%)L () LLHRL SET SCREW 6.75X24 L=20
4 |[11080 1 | FEA%)L (FI) 7T)Lk OILING FELT
5 [13050 1 | ZEYLETHLIESHRLE SET SCREW 13/64X32 L=2.5
6 [11713 1 |ZEYETHA FEED LIFTING CAM
7 113031 2 |EYETAHLILEDHHRL SET SCREW 13/64X32 L=4.7
8 |10638 1 | KR¥x HOOK DRIVING GEAR
9 [10639 1 | REYEERORL POSITIONING SCREW 1/4X32 L=8
10 |10766 1 [ RF¥FviEHHRl SET SCREW  1/4X32 L=7
11 |12135 1 | TEAAZ)L (FBfE) HOOK DRIVING SHAFT BUSHING (MIDDLE)
12 |25287 1 | FTEHAZIL () IE&HAL SET SCREW 17/64X32 L=14
13 |10729 1 | TE#A%IL (RRE) HS OIL FELT
14 |34016 1 | TERRARIL(H) HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
15 |200347 1 | TP RAZIL(FR)IEDHHRL SET SCREW 6.75X24 L=11.1
16 [11080 1 | TERBARIL(H)ZILE OIL FELT
17 |[34310C 1 |ZEYAL-OYR(HE) FEED DRIVING ECCENTRIC COMP.
18 |[34310 1 | ZEYHL FEED DRIVING ECCENTRIC
20 [21144-A 1 | EYAHLIERL SET SCREW 1/4X28 L=8
21 |34309 1 | #EYoyk FEED DRIVING ECCENTRIC CONNECTION
22 |[34311 1 | EYHLRFTYLYG FEED DRIVING ECCENTRIC NEEDLE BEARING
23 (34312 1 |ZEYAHLIEDER RETAINING RING
24 |34313-A 1 |#LARE2Y (B M) PUSH BUTTON
25 [10673 1 |[#BLAKREY RTYVYT SPRING
26 [31094 1 |#LARE2Y 1L RETAINING RING
27 |10567 1 | T8RT7UVT HOOK SHAFT BALL BEARING
28 [25620 1 | FT@®ARATYLTHS5— HOOK SHAFT BALL BEARING COLLAR
29 |25621 1 | FTERT7YLTHS—REROIL | POSITION SCREW  1/4X40
30 |25622 1 | TEHRT7Y2 ST Hh5—1ERL SET SCREW  1/4X40
31 |25623 1 | T@MR7YVTH5—R HOOK SHAFT BALL BEARING ADAPTER
32 [10522 1 | TERTY G5 —R1EHHL | SET SCREW  6.75X24 L=14
33 [10608 1 |EBAEVVY BALL BEARING RETAINING WASHER
34 [25661 3 |EBAEYUTIEHRL SCREW  9/64X40
35 |10610C 1 | FTRILNT—1Y ($8) SAFETY CLUTCH PULLEY COMP.
36 [10610-01| 1 |FARJ+T—1) SAFETY CLUTCH PULLEY
37 |10574 1 | TRILNT—=YYo s PULLEY SPRING FLANGE
38 110611 1 | FTRIJLNT = SAFETY CLUTCH COLLAR
39 [10612 2 | FRILNT—)REHEIEHRL SAFETY CLUTCH COLLAR SCREW 1/4X32 L=105
40 (10615 1 | TRILMT—RIER SAFETY CLUTCH LOCKING LEVER SPRING
41 |10614 1 | TRILNT—EEY HINGE PIN
42 (10581 1 | FTRILNT—=UEREVIEDRL SET SCREW  7/32X32 L=7
43 (10619 1 | FRILNT—=YRTYY SAFETY CLUTCH THROW-IN LATCH SPRING
44 |25626 1 | FRILR T =B SAFETY CLUTCH RATCHET CONNECTING LINK
45 |10616 1 | TRILNT—1)EE SAFETY CLUTCH LOCKING LEVER
46 10613 1 | FRILNT—UHEEY HINGE STUD
47 (10581 1 | TRILNT—)EEEIEDHHL| SET SCREW  7/32X32  L=7
48 (10617 1 | FTRILET =1 SAFETY CLUTCH RATCHET
49 110620 1 [ FRILFT—VEIEY SAFETY CLUTCH THROW-IN LATCH PIN
50 [11710 1 | EYREY L EERE BINDER FEED CONNECTION
51 |11712 1 | EYLEEEEHNS— COLLAR
52 [11731 1 [EYLaEiEE //EE:L,\ OILING WICK
53 [11711 1 | EYLEEERE PIN
54 (11176 2 |ZEYLTEERED 7 wEHHL SET SCREW 7/32X32 L=55

14



SR, EULT B EYE, N F—
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT, BINDER

22 23 24 25

15




gk, EVEE. EVEH, NI —
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT, BINDER
HeES |BH
No. A % DESCRIPTION
PARTS No.| QTY

1 11722 1 | &tk THROAT PLATE
2 |6031-01 2 |&t#RiEsHAl THROAT PLATE SCREW 11/64X40 L=9
4 |BS07320 1 [ARE) DFEE BED SLIDE (LEFT) WINDOW
5 |10040-W 1 |ARE) BED SLIDE (LEFT)
6 |10040-wC 1 |AiR(E)GE BED SLIDE (LEFT) COMP.
7 11704C 1 [ZEYEEGE) FEED BAR COMP.
8 |11704 1 |EYEE FEED BAR
9 |[10595 1 |a;o=x FEED LIFTING ECCENTRIC FORK
10 |10596 1 [ao=FE7zILk OILING FELT
11 [10597 1 |[ao=FIz/LhiEHRl SCREW 1/8X40 L=3.3
12 [70129 1 [ao=xiEHHRLE FORK SCREW 7/32X32 L=15
13 [10599 1 |[aoFET7yv— WASHER
14 16704 1 [ Y e FEED DRIVING ROCK FRAME
15 [18065 2 |FEYEHER L PINCH SCREW M5X0.8 L=14
16 [16705 1 |EYEtEE HRLE FEED BAR HINGE SCREW
17 |[16706 1 |#ZYyxtEE R LFy k NUT 1/4X28
18 [11723 1 |2y FEED DOG
19 (10601 2 [FyUsmELEHH L FEED DOG SCREW 1/8X40 L=7
20 111888 1 [ Y&k FEED DRIVING ROCK SHAFT
21 110588 1 [EvushA 2L (B FEED DRIVING ROCK SHAFT BUSHING (FRONT)
22 110525 1 [EYUEAZIL (B LEHAL SET SCREW 6.75%X24 L=9
23 11068 1 |54+ — LINER
24 1200347 1 |54 F+—1wtH4l LINER SET SCREW 6.75X24 L=11.1
25 110593 1 [EVshHhS>— (B FEED DRIVING ROCK SHAFT COLLAR (FRONT)
26 |10764 2 [FEYUEhHS— (FI) LHHL SET SCREW 6.75%X24 L=4.5
27 110763 1 [ZEYEA 2L (%) FEED DRIVING ROCK SHAFT BUSHING (BACK)
28 110571 1 [FEUEAZIL (&) LEHARL SET SCREW 6.75X24 L=20
29 (11068 1 |54+ — LINER
30 200347 1 |S4+—1wkH4l LINER SET SCREW 6.75X24 L=11.1
31 110593 1 [FYVEHS— (&) FEED DRIVING ROCK SHAFT COLLAR (BACK)
32 10764 2 |[FushhS— (&) lLLkHHRL SET SCREW 6.75X24 L=4.5
33 |16708 1 | ZEYEREifs5FE FEED DRIVING ROCK SHAFT CRANK
34 119420 2 |[FEUBEHETIE S EMOHL PINCH SCREW 1/4X28 L=16
35 111953 2 [FEVUERIESFEE IEDHRL SET SCREW 7/32X32 L=5.5
36 11962 1 [EVEFi=5FE Y FEED DRIVING ROCK SHAFT CRANK PIN
37 11954 1 [ZFEYERFTIIZ S FEE VRS OILING WICK
38 (34010 1 |y oERE FEED ROCK SHAFT DRIVING LINK
39 111953 1 |y oEFEE IEDHRLE SET SCREW 7/32X32 L=5.5
40 11705 1 [FYUREYLE BINDER FEED BAR
41 18097 1 |[FEYREY EH1EHRLE SET SCREW 15/64X28 L=b
47 111709 1 RS EY ECCENTRIC PIN
48 110629 1 RSB E>iEHIAL SET SCREW 1/8X40 L=8
49 111706 1 [FYURAE SLIDE BLOCK
50 |11707 1 [FURAEEY SLIDE BLOCK PIN
51 8097 1 |ZYRAEEVIEHRLE SET SCREW 15/64X28 L=5
52 111708 1 |RTYTZTIR SPRING SUPPORT PLATE
53 |8044 2 | RTVUTZIHRIEDHH L SCREW 1/8X44 L=6
54 (11718 1 [Ry KA/NR— BED COVER
55 110650 3 [ Ry FANR—1EHAL SCREW 3.4X36 L=6
56 11715 1 [ZEYik BINDER PLATE
57 |11716 1 |ZEYiRE4 L STUD SCREW 5/16X24 L=10
58 111823 1 |ZYLERRTUY BINDER PLATE SPRING
59 11717 1 |ZEYRT Y vy— BINDER PLATE WASHER
60 |13271 1 [/ 25— (S-20-2 414 7) BINDER (2A-14-6)
61 11719 1 [N 2F—1kH4 L (A) SCREW 3/16X32 L=16.5
62 |6323 1 |81 5 —1EH4a L (B) SCREW 3/16X32 L=14.5
63 |16287 2 |[Na v F—1kdDR LTy v— WASHER
64 11733 1 |[AERTY Y SPRING
65 |11066 1 |EYsEZT+Hal SCREW 1/8X40
66 |11067 1 [EFYEZFHRLELFY + NUT 1/8X40
67 |13256 1 |F—7=ER TAPE GUIDE
68 [17104 1 |F—7TERALEHI L SCREW 11/64X40 L=6
69 [11142 1 | F—TERLEHR LT YL v— WASHER

16




AR BT

FEED REVERSE LEVER, FEED REGULATING MECHANISM

17



FEED REVERSE LEVER, FEED REGULATING MECHANISM

AR BT

BREBES |EH
No. o % DESCRIPTION

PARTS No.| QTY
1 [34523 1 |73y LnN— FEED REVERSE LEVER
2 [10845 1 |\ n—fEoHrl PINCH SCREW 15/64X28 L=18
3 |[40109 1 |7\l \—8f FEED REVERSE SHAFT
4 130618 1 |71\ LN—Et=5F FEED REVERSE LEVER STOPPER
5 (1365 I RAYZAZAC i) Y3 1ok A DA PINCH SCREW 15/64X28 L=16
6 [34019 1 (/SO LN—Bf25ERT)>4S | FEED REVERSE LEVER SPRING
7 17059 1 | N\yOLN—8f5FERXT) 5 7w | FEED REVERSE LEVER SPRING HOOK
8 [25606 1 [XYERE FEED REGULATOR
9 (25607 1 | EYRE#EOHRL FEED REGULATOR PINCH SCREW 1/4X24
10 |40164 1 | EVEEEIHLC FEED REGULATING SCREW
11 18420 1 |EVEREHRL oy O-RING
12 140252 1 [EYRSHAAYIL 65 FEED REGULATING DIAL (6.5)
13 |25668 1 | REYRSAIVvILESHRL FEED REGULATING DIAL SCREW 11/64X32 L=20
14 |B142746 1 | ZYRGF /LD LTy +— | FEED REGULATING DIAL SCREW WASHER
15 [40120 1 [FEYRSHAAVILEY FEED REGULATING DIAL LOCK PIN
16 [15729 1 | ZFYSAEA AV ILE R T4 | FEED REGULATING DIAL LOCK PIN SPRING
17 |34033 1 | \woEHKOYR FEED REGULATING ROD
18 |11409 1 | N\yoEKOYRR—)Lo3A M BALL JOINT
19 |35034 1 |R=nLPaqrrnl BALL JOINT SCREW M6X1 L=20
20 (11412 1 |AR—=Paqar b lFybk NUT
21 25608 1 |\ oEHROYRERL FEED REGULATING ROD HINGE SCREW
22 25609 1 [\ OEHREEDE FEED ROCK SHAFT DRIVING FRAME LEVER
23 |1365 1 | N\vOEREESFERHRL PINCH SCREW 15/64X28 L=16
24 (34040 1 |\ RTYLY FEED REGULATING ROD SPRING
25 (34044 1 |1 RTYU T #IR FEED REGULATING ROD SPRING BRACKET
26 (15060 2 |\ ORTYU T ERIESHILC | SCREW 5/16X24 L=16
27 |34035 1 | NI RTYUGT9H FEED REGULATING ROD SPRING HOOK
28 |25610C 1 |\ )o3—(#) FEED ROCK SHAFT DRIVING FRAME COMP.
29 25610 1 [Ny o)o s — FEED ROCK SHAFT DRIVING FRAME
30 (34013 2 | N\YIAEERNIKR SLIDE BLOCK GUIDE
31 [18085 4 | N\vIAEEARLEDHBL SLIDE BLOCK GUIDE SCREW 11/64X40
32 |34006 1 [Ny a—h5— FEED ROCK SHAFT DRIVING FRAME COLLAR
33 [11953 2 [ R\wo)oF—h5—1k&HHL | SET SCREW 7/32X32 L=5.5
34 (34012 2 |[N\vHAE FEED ROCK SHAFT DRIVING SLIDE BLOCK
35 |34011 1 [Ny EKEY FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36 |11954 1 [Ny EEE OILING WICK
37 11412 1 | R=LPaqorFvyk NUT

18




MmELE.NE
HOOK SADDLE, HOOK

19




MmELE.NE
HOOK SADDLE, HOOK

BREBES |EH
No. o £ DESCRIPTION
PARTS No.| QTY
2 |15520 1 |hFEXE(E) HOOK SADDLE (LEFT)
3 [15095 1 [phFELEARIIL(L) BUSHING (UPPER)
4 11176 1 |hFELEA2)L (L) EHRL SET SCREW 7/32X32 L=5.5
5 [15096 1 |DhFELEAFIL(T) BUSHING (LOWER)
6 [11176 1 |DhFELEARIL(T) LHRL SET SCREW 7/32X32 L=5.5
7 11137 1 [A—TFF—xEBE 4T PIPE FOR FELT
8 |[11131 1 [ FANT—CFERRAT OIL GAUGE GUIDE PIPE
9 [10657-B | 1 [/hF+ HOOK DRIVING PINION (SPIRAL)
10 (10658 1 [/hFEVLEERDRL POSITIONING SCREW 1/4X32 L=55
11 10767 1 hFyrisal SET SCREW 1/4X32 L=45
12 |10644 1 |Tvir— WASHER
14 |25631 1 [A#A—FF+r—x5& BOBBIN CASE OPENER LEVER
15 [30516 1 [HHREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
16 |10652 1 [HhREVF Vb NUT
17 [15051 1 |[hFEEFEDH BOBBIN CASE OPENER LEVER LINK
18 |15050 1 [A—FFr—xEEY BOBBIN CASE OPENER LEVER HINGE STUD
19 (10573 1 [A—TFFr—xB8E EHHRLE SET SCREW 7/32X32 L=11
20 (10727 1 [HAREYT7ZILE FELT
21 [10727 1 [A—FF+r—xEBE Tk BOBBIN CASE OPENER LEVER HINGE STUD FELT
22 |34110 1 |MEGH) HOOK & BOBBIN CASE COMP.
36 |15093 1 [BRASHAIVIL OIL REGULATING SCREW
37 |15094 1 |mERAEIFA AV ILO) T O-RING
38 |10629 1 REAEIFA AV ILiEHHL SET SCREW 1/8X40 L=8
39 (15092 1 D ASYE W PACKING
40 [15521 1 [phFEXEBEIVY(E) OIL RESERVOIR (LEFT)
41 |15007 7 IhFELXERMIVI(E)IEHIL | SCREW 9/64X40 L=10
42 125614 1 |hFELXEBSITFHI—(L) PINCH SLEEVE (UPPER)
43 25615 1 |hFELXEBSTFHSI—(TF) PINCH SLEEVE (LOWER)
44 125616 1 |[hFELXEBSFHSI—HL PINCH SLEEVE SCREW 15/64X28 L=32
45 |10646 1 |hFELELEHRL SCREW 6.75X24 L=28
46 |10647 1 |hFELXELEHBRLTYIv— WASHER
47 125618 1 |[FANTF—= OIL GAUGE
48 (30508 1 [ REVHS—RA—T+— BOBBIN CASE OPENER
49 (6333 1 [REVH7—RA—TFF+—1t &4 | BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
50 (10677 1 |EHRLTYvv— WASHER
51 |15041 1 |[/REY BOBBIN

20




TR
TENSION BRACKET

21




&+ 1
TENSION BRACKET

NRES |EH
No. o % DESCRIPTION
PARTS No.| QTY
1 |40431 1 | STk (FH) TENSION BRACKET
4 30011 1 | E—AFE TENSION STUD (FIRST)
5 110652 1 | E—HFEF I TENSION STUD (FIRST) NUT
6 |20224 2 |E—FFm TENSION DISC (FIRST)
7 120226-01( 1 |@BERT)LY TENSION SPRING
8 20225 1 | E—AFO—Lvk TENSION THUMB NUT (FIRST)
9 |B145446 | 4 |%FFAFm TENSION DISC
10 [B159805 | 2 |RFAFMIFX TENSION DISC PRESSER
11 |BS07490 | 2 |iB&RTYLY TENSION SPRING
12 128206 2 |B—LybRbysi— REGULATING THUMB NUT WASHER
13 |B149566 | 2 |O—LwvkFwk REGULATING THUMB NUT
14 160391 1 | REAF#E TENSION STUD
15 [10793 2 |RREDEREY TENSION RELEASING PIN
16 | 40434 1 | RPEHIR TENSION RELEASING PLATE
17 19422 2 | E5DMmERL HINGE SCREW 9/64X40
18 |19512 1 | RBIRTYL T & THREAD CONTROLLER STUD
19 [10689 1 |RBIRTYLY THREAD CONTROLLER SPRING
20 (10694 1 |ZZm THREAD CONTROLLER DISC
21 |B118319 1 |ZEmiEsH4l SCREW 3/32X56 L=6
22 (19534 1 |B—LybkFubk THUMB NUT 7/32X32
23 |40431C 1 | FAFHR (HR) TENSION BRACKET COMP.
24 (10720 1 | R BHHEV (RK) TENSION RELEASING PLATE ROD
25 4221 1T ASHER OIL WICK RETAINER
26 |6604 1T |ESRzEHRL SCREW 9/64X40 L=12
27 |10690 1 |RBIRTYVTZIT THREAD CONTROLLER SPRING STOPPER
28 |8100 1 |&RBIRTYV T Z(+HRL SCREW 9/64X40 L=6.5
29 |34042-TA| 1 |[RFAFHRHE THREAD GUIDE
30 [10545 1 | KA#ELESHRL SCREW 11/64X32 L=14
31 |11142 1 | R&EBLEHRLTYSv— WASHER

22




e
LUBRICATION

23




i

LUBRICATION

BREBES |EH

No. o % DESCRIPTION
PARTS No.| QTY

1 [30210C 1 |E==WF2—7 () (P-LILAR ) OIL TUBE & OIL WICK

2 [31129 (B RETAINER

3 |6333 1 |#z1EHRL SCREW 9/64X40 L=6.5

4 |[34107C 1 | EZ=MF2-7 BT &k A%)LE) | OIL TUBE & OIL WICK

5 [31129 1 |z RETAINER

6 |6333 1 [#HzEHRL SCREW 9/64X40 L=6.5

7 |15508 1 [z RETAINER

8 16333 1 [#zEHRL SCREW 9/64X40 L=6.5

9 |30212C 1 [EZ=MF1-7#R)EYERA2JLA) | OIL TUBE & OIL WICK

10 |34045C 1 |E=-MFa-7 (AT EfEA%)L(A) A) | OIL TUBE & OIL WICK

11 [15087 1 |#z RETAINER

12 16333 1 |zl SCREW 9/64X40 L=6.5

13 |40135C 1 [E'==MF2-7(#) \ys 24 —H) | OIL TUBE & OIL WICK

14 (15087 1 |#Zx RETAINER

15 |6333 1 [HziEHRL SCREW 9/64X40 L=6.5

16 |14907 1 |AYNHEEVD BED OIL TUBE CLAMP

17 [11106 1 [AYNRE T ILE OIL FELT

18 [11108 1 | RNyRRao1EHL SCREW 1/4X32 L=13

19 |11069 4 [FEYEAZILTILE OIL FELT (FOR BUSHING)

20 (11071 2 [EYEAZILHEE/ VXY PACKING

21 [11070 2 | EVERAZILBE OIL STOP SCREW 7/16X28

22 |11080 1 | TE#AZIL (R ZITILE OIL FELT

23 |11069 1 | TE#AZIL(FE)TIILE OIL FELT

24 111085 1 | TEEA%IL () 7TILNEE OIL STOP SCREW 7/16X28

25 |11069 1 | FT&A%)L (RE-A)7TI/Lk OIL FELT

26 |11085 1 | FEA%)L (hfE-E) 7I)LHE | OIL STOP SCREW 7/16X28

27 |11069 2 | N\wHLYUE— TJI)ILk OIL FELT

28 [11085 2 | R\yHYoF— TJI)Lhimte | OIL STOP SCREW 7/16X28

29 |15034C 1 |EZ—ILFa—7 @i Ga) OIL TUBE AND OIL WICK COMP.

24




BOBBIN WINDER

RES

25



RES
BOBBIN WINDER

BREBES |EH
No. o % DESCRIPTION
PARTS No.| QTY
1 |60571-A | 1 |HR&EL/IN— BOBBIN WINDER LEVER
2 |B062400 | 1 |&R&EL/N\—LEHRL SCREW M4X0.7 L=8
3 |B026040 | 1 |fR&=ELN—LEHRLT Y r— | WASHER
4 40126 1 | RE&EEE BOBBIN WINDER SHAFT
5 |40125C 1 | R&EEH(HE) BOBBIN WINDER SHAFT BUSHING COMP.
6 |40125 1 | RESk BOBBIN WINDER SHAFT BUSHING
7 40131 2 | REBEHBRTYLY BALL BEARING
8 |40124 1 | REEH BOBBIN WINDER SHAFT FRICTION WHEEL
9 |B012400 | 2 |A&&ZFHEIEHHL SET SCREW M4X0.7 L=6
10 [40129 IR E - =PN BOBBIN WINDER SHAFT FRICTION WHEEL RING
11 [40127 1 | REZhiEs BOBBIN WINDER SHAFT BUSHING SHAFT
12 |BS25413 | 1 [HR&ZL/\—8h () BOBBIN WINDER SHAFT BUSHING BRACKET
13 [40128 1 | REENR BOBBIN WINDER SPRING
14 |B025080 | 1 |[HR&EHmEHT v v— WASHER
15 |B048060 | 1 |AR&E=WEIEOH RETAINING RING
16 |BS23651 | 1 |R&EwEAIEHRL SET SCREW M6X0.75 L=6
17 |40137 1T [ REBZERLAR SPRING
18 [25632 1 | HREBZ=2XyN—hRLC BOBBIN WINDER STOPPER
19 | 4135 1 [ REBERY/IN—F YL NUT
20 [BS51262 | 1 [IFCY&IFHR BOBBIN WINDER DUST GUARD
21 [BS25478 | 1 |HREIYAR KNIFE
22 |B062680 | 1 |[HREIYARIEHRL SCREW 11/64X40 L=6
23 [35994 1 | RUYARE Y PIN
24 |BS38736 | 1 |REZHHF (HH) BOBBIN WINDER TENSION COMP.
27 |B145446 | 2 |4R&Z=FFM BOBBIN WINDER TENSION DISC
28 |10693 1 [ REEHF AR BOBBIN WINDER TENSION SPRING ¢ 1.2
30 |[37229 1 | REBEZHFLEDHHL SET SCREW M4X0.7 L=5
31 [40138 1 | R&EEIYY3VT L RUBBER
32 |28206 1 [B—LybRby/S— THUMB NUT WASHER
33 11142 1 | RUYART YD v — WASHER
34 |40132 1 | RB=FE R/ AR ADJUSTING FLAT SPRING
35 [37532 1 | REZHEH R/ ARLEDAAL SCREW M3X0.5 L=3
36 (31017 1 | REZHEHQL SCREW M3X0.5 L=8
37 |60718 1 |AREVEIYIES BOBBIN ROTATION STOPPER

26




FiEm1
ACCESSORIES 1

i, T~=-

®O0 Cumumm:

27




FiEm1
ACCESSORIES 1

ann%"? ééﬁ
No. & £ DESCRIPTION
PARTS No.| QTY
1 25634 1 HAMRSE ACCESSORIES PACK
2 NO118 3 | & DPX17 #18 NEEDLE DPX17 #18
3 15041 3 |RE> BOBBIN
4 |11169-A 2 [V MACHINE HINGE CONNECTION
5 |25636 4 [32oErDiEdHRL SCREW 5/16X28
6 |25635 2 |SUEVTEIT MACHINE HINGE CONNECTION CUSHION
7 6055 4 | €T NAIL
10 | 40142 1 | TReARYO AL 2F 10X150 T BOX WRENCH 10X150
11 | 19462 1 AHRLF 10X11 DOUBLE HEAD WRENCH 10X11
12 | 19461 1 Z/8F (6X7 mm) SPANNER 6X7 mm
13 10747 1 | RALVF (/16 12F) WRENCH (1/167)
14 | 19456 1 RALUF (2 E'J) WRENCH (2 mm )
15 |19457-A 1 | ARALVF (25 =31)) WRENCH ( 2.5 mm )
16 |19458 1 | ARALVF (33)) WRENCH ( 3 mm )
17 19459 1 NALVF (431)) WRENCH (4 mm )
18 | 19460 1 7NA I/‘/?- (5 =1)) WRENCH (5 mm )
19 | 25649C 1 KSA/\—45 48 SCREW DRIVER COMPLETE
23 |8124 1 59‘/73/\ MACHINE COVER
24 | 35254 1 | RIITEYEH THREAD UNWINDER COMP.
25 |[8125 1 HEL OILER
26 |11193 1 |:@ OoIL
27 140163 1 BEERSR (145 (%) HEAD REST (SHORT)
28 | 34795 2 |a—F+—=I1F(A) RUBBER CUSHION (A)
29 |[36416 2 |a—F+—=211(B) RUBBER CUSHION (B)
30 |25676C 1 BRI (#8) DRIP PAN COMP.
31 | 25676 1 M DRIP PAN
32 | B081007 1 smiEoy Y O-RING
33 | B140518 1 |3 DRAIN SCREW
34 | 25672 1 |BBEFFatrs KNEE LIFTER LEVER BASE
35 | 18065 2 |BEIFFatrsiEl SCREW M5X0.8 L=14
36 |25663 1 BREIFTa KNEE LIFTER LEVER
37 119403 1 |BEFFaEHRl HINGE SCREW 1/4X28 L=6.9
38 | 25674 1 EHEE JOINT CONNECTING ROD
39 |25677 1 | aArk JOINT
40 11412 2 | EFEESVE NUT M6X1
41 | 24681 2 | PaAarrFyk NUT 1/4X28
42 |23309 1 CaAUhESE SPRING WASHER 1/4
43 | 25673 1 TaA U hER KNEE LIFTER CRANK
44 | 30729 1 aArrERIERC BOLT M6X1 L=12
45 | 36425-A 1 |BEIFFa K/L/R/SHAFT LIFTING ARM
46 |37313 1 |BREFTFalE SCREW SM5/16X18 L=16
47 | 34800 1 |BEFRLAR SPRING
48 1773 2 | #IR4al SCREW SM15/64X28 L=30
49 1101520 2 | HIBRF VL NUT SM15/64X28
50 |34802 1 BREFRBEILEDH RETAINING RING
51 | 34798 1 | BREIFiSE KNEE LIFTER ROCK SHAFT
52 | 34797 1 |BREFEDE KNEE LIFTER ROCK SHAFT HUB
53 |[37313 2 |BREFEBFIEHHRLE SCREW 5/16X18 L=16
54 |37314 1 R £ (37 THh KNEE LIFTER ROCK LEVER
55 |37318C 1 By T/yk($) KNEE LIFTER KNEE PLATE COMP.
56 |25664 1 BREIFEHKEY KNEE LIFTER CONNECTING PIN
57 |31204 1 EUY “E” RING
58 |70751 1 |AYyKFI>K NHS6T JOINT
59 | 25665 1 |BREIFE IERL KNEE LIFTER CONNECTING PIN SCREW
60 |11430 1 |#BYE KNOB
61 | 40976 1 | EREREAR SPRING
62 |6035 1 EBREEIRFANARL SCREW SM3/32X56 L=2.7
63 | 25666 1 | o917y ole SCREW M4X0.7 L=6
64 |31206 1 |99 IvoikFvhk NUT M4X0.7
65 |31208 2 |BREFFaLEIESPW SPRING WASHER
66 |4135 2 |BREFTFaxELEFYE NUT M5X0.8
67 |16287 2 |BEIFFatrsEwW WASHER
68 | 36426 1 | Pysvy— WASHER 0.1
69 |90515-A 1 | F—7=214& TAPE STAND BASE
70 |Y0393 3 | K+l WOOD SCREW
71 13260 1 F—7% TAPE STAND

28




fEm2
ACCESSORIES 2

29




fEm2
ACCESSORIES 2

NRES |EH
No. o % DESCRIPTION
PARTS No.| QTY
1 |40112C 1 | NJLbAH—FR(K#E) BELT GUARD COMP.
3 |[28138 2 | RNJLEAH—FR(A) IEHARL SCREW M6X1 L=10
4 (10599 2 | EHRLTYIy— WASHER
6 |28138 2 | RN —R(B) lEHRL SCREW M6X1 L=10
7 |10599 2 | LkHRLTvIv— WASHER
8 |37288 2 | RNILMI—R(B)EERL SCREW M4X0.7 L=5
10 |37288 3 | RNILMA—FR(C) LEHRL SCREW M4X0.7 L=5
12 |15081 2 | RNJLMH—K (D) Kl WOOD SCREW
13 |[11142 2 [ KRLTvyiv— WASHER
14 [11830 1 [RILM—R(D)Y<zhl THUMB SCREW
15 140112 1 [ RNJLEA—F (#0) BELT GUARD COMP.

30




< MEMO >



< MEMO >



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en

T273-0018 FIE R ftEh < ET2-13-6 -f a

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E-mail: eigyo@seiko—sewing.co.jp https://www.seiko—sewing.co.jp/

Parts No. PB22430 (1224)
Rev. 1.5



